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30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -53.37 dBm -28.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -53.47 dBm -28.47 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47279 GHz -52.71 dBm -27.71 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46148 GHz -52.92 dBm -27.92 dB
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30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -53,61 dBm -28.61 dB.
1.000 GHz 2,475 GHz 1.000 MHz 2.47181 GHz -52.69 dBm -27.69 dB
2.595 GHz 5.000 GHz 1.000 MHz 4,30293 GHz -50.67 dBm -25.67 dB.
5.000 GHz 10.000 GHz 1.000 MHz 6.91756 GHz -48.06 deém -23.06 dB.
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s=aranas. FCC RF Test Report Report No. : FG480701B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0004
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0013

PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio
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QPSK 16QAM
Full RB

64QAM Limit: 13dB
Full RB

Full RB
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4.90 5.77
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Trace 1 | 2162 cbm  27.27 dbm 5.55 dB 2.52 dB 4.20 dB 4.90 dB 5.30 dB Trace 1 | 2064 cbm  27.09 dbm 5.45 dB 3.04 dB 4.87 dB 5.77 dB 5.29 dB
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 781.301 MHz 15.60 dBm ndB down 5.195 MHz ML 1 763,200 MHz 14.47 dBm ndB down 5.035 MHz
T1 1 779.363 MHz -10.37 dém ndé 26.00 dB T1 1 779.463 MHz -11.36 dém ndé 26.00 d8
T2 1 784.557 MHz -10.25 dém  factor 150.4 T2 1 784.498 MHz -11.75 dém  factor 155.6
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 780.951 MHz 16.54 dBm ndB down 9.97 MHz ML 7BD.761 MHZ 16.63 dBm ndB down 10,01 MHz
T1 1 777.005 MHz -9.23 dém ndé 26.00 dB T1 1 776.985 MHz -9.42 dém ndé 26.00 d8
T2 1 786.975 MHz -9.27 dBm  factor 76.3 T2 1 7B6.995 MHz -9.65 dBm  factor 78.0
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Occupied Bandwidth
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ML 1 780.651 MHz 14.73 dBm ML 7165 MHz 15,18 dBm
T1 1 779.75225 MHz 10.09 dBm Occ Bw 4.485514486 MHz T1 1 779.75225 MHz 9.39 dém Occ Bw 4.485514486 MH2
T2 1 784.23776 MHz 9.88 dbm T2 1 784.23776 MHZ .44 dbm
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ML 1 780.681 MHz 16.91 dBm ML 1 779.443 MHz 16.29 dBm
T1 1 777.4845 MHz 11.18 dBm Occ Bw 9.010985011 MHz T1 1 777.5245 MHz 9.40 deém Occ Bw 8.991008991 MH2z
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -56.14 dBm -21.14 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 763.35365 MHz -57.37 dBm -22.37 db
775.000 MHz 775.900 MHz 100,000 kHz 775.23332 MHz -43.52 dBm -30.52 de 775.000 MHz 775.900 MHz 100.000 kHz 775,19645 MHz -45.48 dBm -32.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -48.44 dBm -35.44 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.97268 MHz 50.57 dbm “37.57 db
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 20.73 dém -9.27 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 21.19 dBém -9.91 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09995 MHz -50.84 d&m -37.84 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.05170 MHz -48.56 dBm -35.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,68007 MHz -44.49 dm -31.45 dB 788,100 MHz 793,000 MHz 100,000 kHz 768,87587 MHz -42.52 dBm -29.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.51299 MHz -56.99 dém -21.99 d8 793.000 MHz 806.000 MHz 6.250 kHz 797.57792 MHz -57.06 dbm -22.06 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.68412 MHz -45.51 dém -10.51 de 763.000 MHz 775.000 MAz 6.250 kHz 774,77822 MHz -55.05 dbm -20.95 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89685 MHz -32.48 dBm -19.48 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,87707 MHz -40.52 dbm -27.52 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -38.92 dBm -26.92 dB& 775.500 MHz 776.000 MHz 30.000 kHz 775.94321 MHz -45.88 dBm -32.88 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.67932 MHz 6.86 dBm -23.04 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.16284 MHz 7.34 dBm -22.66 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.02123 MHz -46.76 dém -33.76 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.06139 MHz -36.30 dBm -23.30 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -41.19 dBm -28.19 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz 32,40 dbm 219,40 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz -56.85 deém =21.85 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -54.56 dbm -19.56 dB
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -56.27 dém -21.27 db 763.000 MHz 775.000 Mz ©.250 khz 766,13487 MHz ~56.07 dbm 2107 dB
775.000 MHz 775,900 MHz 100,000 kHz 77517488 MHz -42.90 dém -29.90 d& 775.000 MHz 775,900 MHz 100.000 kHz 77522073 MHz -45.22 dbm 3222 dB
775,900 MHz 776.000 Mz 30.000 kHz 77563501 MHz =45,43 dbm -35.42 db 775.900 MHz 776.000 MHz 30.000 kHz 775.95599 MHz -50.51 dBm -37.51 db
776.000 MHz 788.000 MHz 100.000 kHz 777,31269 MHz 20.03 dBm -9.97 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.65 dBm -10.34 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.00995 MHz -51.24 dém -38.24 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09995 MHz -48.74 dBm -35.74 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,30804 MHz -44.47 dBm -31.47 dB 788,100 MH= 783.000 MH2 100,000 kHz 78829825 MHz 43,17 dBm 3017 a8
793.000 MHz 806.000 MHz 6.250 kHz 79947403 MHz -57.15 dBm -22.15 dB 793.000 MHz B806.000 MHz 5.250 kHz 795.08442 MHz -57.17 dbm -22.17 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -47.04 dém -12.04 d& 763.000 MHz 775.000 MAz 5.250 kHz 774,80220 MHz -56.03 dBm -21.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.35649 MHz -34.06 dém -21.06 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.76289 MHz -42.03 dbm -29.03 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95430 MHz -38.89 dBm -25.89 dB 275.900 MHz 776.000 MHz 30.000 kHz 77504221 MHz ~47.49 dBm “34.49 dB
776.000 MHz 788,000 MHz 100.000 kHz 770.06294 MHz £.30 dBm -23.70 dB 276.000 MHz 788.000 MHz 100,000 kHz 783.17483 MHz 7.00 dBm 23.00 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.,00005 MHz -47.99 d&m ~34.99 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.01014 MHz -37.03 dbm -24.93 dB
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793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -57.23 dém -22.23 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.00645 MHz -55.20 dbm -20.20 dB
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0001
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0010
-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 | 1.29 | 294 | 296 | 4.89 | 483 | 9.67 | 9.73 | 14.21 | 14.27 - -
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SPORTON LAB.

FCC RF Test Report Report No. : FG480701B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 14.00 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.12 dBm) ™M1[1] 15.40 dBm)
1 836.57550 MHz 836.19230 MHz
= N 1 e 26.00 dB @ ¥ nde _ 26.00 dB
e AR TS B, 1.267100000 MHz 04 Wildhad ¥ ai's Yol We - VALERTY 1.289500000 MHz
i Qfactor | 660.2 Qfactor 648.5
od 0 di t
Ty /‘
10 d — - -10 di :
C 20d -
[ e, L~ A
gl
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.5755 MHz 17.12 dBm ndB_down 1.2671 MHz ML £35.1923 MHz 15.40 dBm ndB_down 12895 MHz
TL 1 835.8676 MHz -9.01 dBm ndd 26.00 dB TL L B35.6594 MHz -10.53 dbm n 26.00 dB
T2 1 837.135 MHz -8.91 dBm qQ factor 560.2 T2 1 B37.149 MHz -10.51 dam qQ factor 6548.5
L U J wa L JU J L]

Middle Channel / 3MHz /

QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.44 dBm) ™M1[1]
- 836.02970 MHz
20 - 20
P ) ST A 26.00 dB I I 5 N 26.00 dB
o ity B N My Al 2.943100000 MHZ 04 iaastadl il sniiing© neemates “ 2.961000000 MHZ]
7 Q factor 284.3) { Q factor 282.5
/ | \
0 di 0 d + T
i
-10 df T -10 d " \l
! / \
s M A i L
St TN o oS " U YN
50 L
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8297 MHz 17.44 dBm nd@ down 2.9431 MH2 M1 1 836.3561 MHz 16.52 dBm nd@ down 2961 MHZ
T 1 835.0315 MHz -7.88 dBm nd8 26.00 dB TL L £35.0255 MHz -9.10 dBm nd8 26,00 d8
T2 1 837.9745 MHz -8.41 dBm Q factor 284.3 T2 1 B837.9865 MHz -9.41 dBm Q factor 282.5
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.05 dBm) 15.00 dBm)
837.38900 MHz 836.64000 Mz
11
= B 26.00 dB @ 26.00 dB
o A A N A m—,.\éw Py 4.885000000 MHZ| 104 D W Tt 4.825000000 MHZ|
! Q factor \ 171.4 ) 173.4
o di £ 0 di
-1 !
04 —~ 10 d -
20 d 20 d £
o e R A s A d o
T | <a.ce A s I i
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.389 MHz 16.05 dBm nd@ down 4.885 MHz M1 B36.64 MH2 15.00 dBm nd@ down 4,825 MHZ
TL 1 834.042 MHz -9.68 dBm nd8 26.00 dB TL L 34,002 MHz -11.43 dbm 26.00 dB
T2 1 838.928 MHz -9.68 dBm Q factor 171.4 T2 1 B3B.91B MHz -11.22 dém 173.4
L U J wa L L]
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LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

tm lm
v v
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.93 dBm| ™Il 15.96 dBm|
ML 839.7970 MHz 894.8620 MHz
= | B, A 26.00 dB @ o ndB 26.00 dB
104 - a E =~ 9.670000000 MHZz 104 pe™ idntaiie, (Do 9.730000000 MHz|
7 Q factor LY 86.8 7 Q factor \ 85.8
od : " od F |
04 !I 10 d
= 20— —
e R B N
=50 40
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 830.737 MHz 18.93 dem ndB_down 9.67 MHz ML 34,862 MHZ 15.95 dBm ndB_down 9,73 MHZ
TL 1 831.645 MHz -7.39 dBm ndd 26.00 dB T1 L B31.605 MHz -9.59 dBm ndd 26.00 dB
T2 1 841.315 MHz -7.16 d8m qQ factor 6.8 T2 1 841,335 MHz -10.22 dam qQ factor 85.8
L JL J o L JL

J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

trum s ectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1] 14.92 dBm)
. 837.9990 MHz 837.4290 MHz
= ndB 26.00 dB @ ¥ nde 26.00 dB
o By 14206000000 MHz 04 PN P v | o B 14.266000000 MHz
7 Q factor 59.0 ] Q factor 58.7)
o | a |
a o
I I I
! b
-10d -10 ¥ ¥
{ / 3
20 d 1 v 20 df 1 \
LA T s, YA WA oy S
]
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.999 NMHz 16.02 dam nd8 down 14.206 MHz ML 37,420 MHz 14,32 dam nd8 down 14,266 MHz
T1 1 829.387 MHz -10.42 dBm nd8 26.00 dB T1 L £20.427 MHz -12.77 dm nd8 26,00 d8
T2 1 843.603 MHz -9.69 dBm Q factor 59.0 T2 1 B43.693 MHz -11.96 d8m Q factor 58.7
L ] J ) \ JU -

J
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26790
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.71 2.72 4.47 4.47 9.09 9.03 13.46 | 13.40 | 13.43 | 13.46
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LTE Band 26
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.46 dBm) ™M1[1] 15.01 dBm)
- 836.27620 MHz - 836.30250 MHZ,
B Occ By 1093706294 MHz X 1090909091 MHz,
1 AN e et A L
10d ‘ 104 .
| I\
o - X 0 df i
/ \ / \
10 df 7 -10 o
R VI WA " - —
40 df
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2762 MHz 16.46 dBm ML L 36,3825 MHz 15.81 dam
T 1 835.95175 MHz 9.12 dBm Oce Bw 1.093706294 MHz TL L 835.96014 MHz 9.30 dBm Oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 9.53 dam T2 1 837.05108 MHz 8.24 dom

\ ) J [

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.52 dBm) ™M1[1] 17.92 dBm)
- ML 837.20730 MHz - 836.32620 MHZ,
- 2.709290709 MHz 2 2.715284715 MHZ
e L P . eI NN P
10d 7 104 + ¢
! -L { '\
o ! T 0 7 T
\ \
10 df - -10 o T
/ ! /
20d F X - ~ 1 —
RN P S E——— T
a0
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.2073 MHz 17.52 dam ML £35.3262 MHz 17.32 dam
T 1 835.14535 MHz 11.66 dBm Oce Bw 2.709250709 MHz TL L 835.14535 MHz 10.91 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.85465 MHz 11.12 dam T2 1 837.86064 MHz 10.17 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.02 dBm)
837. 836.11000 MHZ,
20 . 20 T+ .
o 9\ Br 4.465534466 MHZ i Occ B 4.465534466 MHZ
0u B e 1y oa 1| A »,N,"\w‘,__ww,‘j I
J 1 |
od | \ od i |
/ \ J \
-tod Z10d 4 |
7 \ ‘\
/ \
204 1 - 20d
) ; o hanY aT W aVal - A
o = / - Sy TR
Ao 30
40 df 40 df
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.379 MHz 15.93 dam ML 36,11 MHz 14.82 dam
T 1 834.27223 MHz 10.65 dBm Oce Bw 4,455534456 MHz TL L 834.27223 MHz .97 dBm Oce Bw 4.455534466 MHz
T2 1 838.73776 MHz 10.80 dam T2 1 838.73776 MHz 9.73 dam

L I ]

] i ]
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.8a dBm) 17.28 dBm)
0 M1 839.2970 MHz - 835.9410 MHz
T PO ey A DB o T 9.090909091 MHz Ty L 9.030969031 MHZ
10 d f 10 di s 4
/ 1 ] |
i | i 1
[ T T o i
{ | / \
-10 df 7 \ -10 .’
20d — — 20d ‘
] LI e i~ ~
a0 a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,207 MHz 17.83 dam ML B35.941 MHZ 17.28 dam
T 1 9319445 MHz 12.40 dBm Oce Bw 9.090305051 MHz TL L B631.9645 MHz 11.26 dBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 11.91 dam T2 1 8410155 MHz 11.24 dBm

)i ) ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

trum 3 ectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 1 ) dBm)| ™M1[1] 14.98 dBm)
831.5550 MHz 837.9990 MHz
= - A =0 13.456549457 MHz @ ¥ oc 13.996603397 MHz
A e N N T A - [V WO T
e ; o S o EyETAY L A fd
| {
d / | P
o + T 0
/ \ I |
10 df 10 d T
/ \ /
204 £ } 20d f \
P \ o~
P P S T M. A A VP PN
=5 ~h Vi Y ” FAN o ) N
-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831,585 MHz 15.50 dam ML 37,999 MHz 14,98 dam
T 1 829.7567 MHz 10.26 dBm Oce Bw 13.456543457 MHz TL L £29.7867 MHz 9.16 dBm Oce Bw 13.396603397 MHz
T2 1 843.2133 MHz 11.56 dam T2 1 843.1833 MHz 9.12 dam

)i ] L.

Channel 26790 / 15MHz / QPSK

Channel 26790 / 15MHz / 16QAM

trum 3 ectrum 2
.00 GBrm Offset 14,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm) ™M1[1] 14.94 dBm)
0 N 820.5830 MHz - 819.2050 MHz
AN Occ B . 13.426579427 MHz c B 13.456543457 MHz
0u AW ] A o 04 ; Arortp | 0/ Pom
f I i \
04 | 04 I
| \ ! \
{
-10 df \ -10 d !
T 7 1
\ { \
204 — — 20d —] '
el I il e mn_pf Ve W .
Lan b e v —
40 df -40 d
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820,583 MHz 16.22 dBm ML L 10,205 MHz 14,94 dBm
T 1 817.2867 MHz 10.39 dBm Oce Bw 13.426573427 MHz TL L £17.2867 MHz 9.60 dBm Oce Bw 13.456543457 MHz
T2 1 830.7133 MHz 10.19 dam T2 1 830.7433 MHz 9.37 dam

)i ] L.
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Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr @1 AvgPwr
o Tt Fack 5 5 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS f \I Line 'IJII‘H‘k JUS_LINE_ABS, PASES
10 dém !’ K 10dem { 1
0 dém [ : 0 dem f
-10 dBm -10 derm
| SPURIOUS_LINE_ABS_ {
-20 dem 20 dem
30 dem -30 dBm \
-40 dBm M\MVMM -40 dfim .
-50 dBm E -t L -50 dem L\’” AT
i o W Py ~ —
-60 dBm -60 dBm
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,23676 MHz -48.15 dem -35.15 dB 847,000 MHz 849,000 MHZ 100,000 kA2 e 51,11 dbm _E,WI
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz -19.69 dbm -6.89 db 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.27 dBm -5.27 dB
824.000 MHz 826.000 MHz 100.000 kHz 82424675 MHz 21.11 dBm -8.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.72 dbm -35.72 db
S
I ) b | 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 23,00 dém Offset 14.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 RIRECHBEKABS AP
Line _$PURIOUS_} INE_ABS PABS Line _$PURIDUS_LINE_ABS, PASS
10 dBm i i 10 dBr‘f. \‘
0 dem !/ \\ 0 der] i
-10 dBm: - -10 dpm T
| SPURIOUS_LINE_ABS_ H \ |
-20 dem l 20 gBm
Nt |
-30 dem o -30 dem
Ww"}
-40 dBm J‘_‘ 40 dBm |
50 d8 s E )
m — S0 dem
,,,,,,, ESURUUN IS R S
-60 dém -60 dBm
-70 dBm -70 dem
Start 15,0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -32.08 dém -19.06 dé §47.000 MHz §49.000 MAz 100.000 kHz 546.40959 MHz 13.64 dBm -16.36 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -28.33 dém -18.33.d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -28.22 dBm -15.22 dB
£24.000 MHz 526000 MHz 100.000 kHz 82485215 MHz 13.47 d3m _16.53 db 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -33.62 dBm -20.62 dB
'
)i i )
Date: 2.5EP.2024 08:45:09
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack m - | SPURIRIECHIEK ES_ oAk
Line _§PURIOUS_| INE_ABS PASS / \I Line m’fﬂms INE_ABS, PASS
10 dBm f \ 10 dém m
0 dém t 0 dem J
-10 dBm N -10 dem
| SPURIOUS_LINE ABS_ H‘ ﬂ
-20 dem K 20 dBm
-30 dem -30 dem—
i, S
-40 dBm \N"w ‘Wﬁr
™ \\I
50 deém e MLH‘ H -50 dBm B ==
e o . vt - - ‘_,__/"» _.\\_ .
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,30869 MRz -48.07 dem -35.07 06 847.000 MHZ B 100 000 kHz e 2011 dBm _gwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -19.26 dém -6.26 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -22.58 dBm -9.58 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.25674 MHz 20.26 dBm -9.74 dB& 850.000 MHz 860.000 MHz 100.000 kHz B850,51448 MHz -48.41 dBm -35.41 dB
S
Y
I - i [ o
Dater 1 SEP 024 16:36:45 Date 1 51:19
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
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